



TEST REPORT

Report NO.: **JW26060020** Report Date: Jun. 17, 2026

Date Received: Jun. 09, 2026 Page 1 of 4

C. C: YUNGSHANGSHOP

ADDRESS :(East Villa Area, Ligezhuang Village)West of Square Avenue, Ligezhuang Town, Jiaozhou District, Qingdao City, Shandong Province ,Qingdao,Shandong,CN(China)

OVERALL RATING	
PASS	✓
FAIL	
DATA	

Sample Description:	/		
Manufacturer' s Name:	YUNGSHANGSHOP	SKU ID::	/
Country of Origin:	/	Model No:	/
Tel:	/	Destination:	/
Mail:	qdyungshangjewelry@163.com	SKC ID::	/
Batch Number:	/	SPU ID:	/
Previous Report No.:	/	Age Grade:	/

Test Summary:

Test Requested	Regulation/Standard applied	Conclusion
Total Lead Content	Annex XVII items 63 of the REACH Regulation (EC) No.1907/2006and its amendment	PASS
	California Proposition 65.	
Total Cadmium Content	Annex XVII items 23 of the REACH Regulation (EC) No.1907/2006and its amendment	PASS
	California Proposition 65.	
Nickel Release	BS EN 1811:2023 & EN 12472:2020.	PASS

Remark: The client specifies the test method and requirement. The test results are only responsible for the received samples.

Signatory:

Technical Manager



Date: Jun.17, 2026

Zibo Qiwei Testing Technology Service Co., Ltd.
Add: 24F,block B,No.51 Lutai Road, Development District, Zibo, Shandong
Tel: 0533-7868180
E-mail: qv@qvtesting.com

Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission.This report sets forth our findings solely with respect to the test samples identified herein.The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.



TEST RESULT

Components/Parts		Materials	Plating/Color	Remark
01	Cast	metal	Gold	-
02	Cast without coating	metal	Silver burnished	-
03	Cast without coating	metal	Silver burnished	-

1.Total Lead content and Cadmium

Test Item(s)	Unit	Detection limit	Result			Permissible limit
			01	02	03	
Total Lead content (Pb)	mg/kg	10	14.4	16.9	16.5	Pb<90
Total Cadmium content (Cd)	mg/kg	10	< 10.0	< 10.0	< 10.0	Cd<75

Note / Key :

“<” = Less than
 mg/kg = milligram(s) per kilogram = ppm = part(s) per million
 10000 mg/kg = 1 %

ND=Not detected
 % = percent

2.Nickel Release

Limit: (Every trial)	Less than 0.5 mcg/sq. cm/week
-----------------------------	--------------------------------------

-	Result		
Test Item(s)	01		
Test Method	European Standard EN 12472: 2020 and European Standard EN 1811: 2023.		
Parameter	Surface Area	Volume of Test Solution	Nickel (Ni) Release
Unit	sq. cm	mL	mcg/sq. cm/week
Test Sample(s) / Trial(s)	-	-	-
Trial 1 - Measurement 1	5.50	5.00	< 0.10
Trial 1 - Measurement 2	5.50	5.00	< 0.10
Trial 2 - Measurement 1	5.50	5.00	< 0.10
Trial 2 - Measurement 2	5.50	5.00	< 0.10
Trial 3 - Measurement 1	5.50	5.00	< 0.10
Trial 3 - Measurement 2	5.50	5.00	< 0.10
Conclusion	PASS		

-	Result		
Test Item(s)	02		
Test Method	European Standard EN 12472: 2020 and European Standard EN 1811: 2023.		
Parameter	Surface Area	Volume of Test Solution	Nickel (Ni) Release
Unit	sq. cm	mL	mcg/sq. cm/week
Test Sample(s) / Trial(s)	-	-	-
Trial 1 - Measurement 1	3.54	5.00	< 0.10
Trial 1 - Measurement 2	3.54	5.00	< 0.10
Trial 2 - Measurement 1	3.54	5.00	< 0.10
Trial 2 - Measurement 2	3.54	5.00	< 0.10
Trial 3 - Measurement 1	3.54	5.00	< 0.10
Trial 3 - Measurement 2	3.54	5.00	< 0.10
Conclusion	PASS		



ORIGINAL SAMPLE



<END>